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When pt ing T 1t parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES

send this form to your Itx;al Talnlya dealer so that the parts bitte zur Unterstitzung dieses Formular mit zu lhrem Afin de vous permetire de vous procurer des piéces de

required can t_]e ct_:rrrecﬂy |(_1&nt_r]"|ed and _5upp||ed F_‘Ieam ortlichen Fachhandl_er. Beziiglich _der _An@ben, der rechange Tamiya, amenez cette liste a votre point de vente

note that -_.;pecrﬁcaﬂ_ons, availability and price are subject to Lagerhaltung der Artikel und der Preise sind Anderungen Tamiya qui ne manquera pas de vous renseigner. Veuillez

change without notice. vorbehalten. noter que les caractéristiques, disponibilité et prix peuvent
changer sans avis préalable.

PARTS CODE 19805945 *1 3x18mm Step Tapping Screw (BB1 x2| 50583 3x15mm Tappi SC'EW (BA4 x10)

10115065 P Parts 19401600 Metal Parlstep a('?‘"“g & ) 50586 3mm Washer (387

19401598 Metal Parts Bag A 12600016 3x89mm Threaded Shaft (BCY x1) 50592 5mm Ball Connector (BA23K101

16295014 e Sheet [20x100mm) 16275013  Switch Cover (BC16) 50594 2x10mm Shaft (BG10 x10)

10555015 *1 1150 Plastic Bﬂinma x10) 19804286  3x6mm Countersunk Head Screw (BG3 x4) 50595 Nylon Band w/Metal Hook (x10)

19805622 1150 Metal Bearing x2) 19804394  2.6x10mm Binding Screw (BC4 x5) 50596 5mm Adjuster (BG12 x6)

19805185 *2 850 Metal Bearing (BA20 x2) 19805574  3x18mm Screw (Silver) (BC15 x2) 50794 }B\zg

19805825 5mm Ball Col or n_ong:- (BA19 x5) 19805615  Snap Pin (Medium) (BG13 x5) 50797 m Adjuster (Short) (BA28 x8)

13550027  5x40mm Shaft (BA16 x1 19805853  3x8mm Screw (BG14 x5) 50823 Front Wheel Axie (BA26 x2)

13580065  5x21mm Pipe (BA17) 19805502  Free (Rear) Wheel Axle (BC11 x2) 50882 King Pin (BA22 x4)

14305125  Motor Plate 19805868  2x10mm Screw (BG5 x10) 51008 Bevel Gear Set (BA30 x1, BA32 x2, BA33 x3)

19805684  3x12mm Socket Screw (BA12 x2) 19804159  3x10mm Screw (BG2 x10) 51389 A Parts (Black), 3x18mm Tapping Screw (x2)

19805629  3x12mm Tapping Screw (BAS x4) 10805898  3x12mm Screw (BC1 x10) 51390 B Parts (Black)

19805754  3x8mm Tapping Screw (BA7 x10) 19805557  4mm Flange Lock Nut (BCS x4) 51391 G Parts (Black) (x2)

19805859 *1 3x15mm Screw (BA2 x4) 19805575  3x18mm Tapping Screw (x2) 51392 D Parts (Black)

19808156  3x16mm Countersunk Head Screw (BA3 x2) 16095003 Antenna Pipe 51425 F Parts (Black)

19805887  3xBmm Countersunk Head Tapping Screw (BAS x10) 11050971  Chassis Set Instructions 51426 Skid Plate Side Guard

12300010 *1 9mm Washer (BA21 x1) 50038 Tool Set (Box Wrench, 1.5/2.5mm Hex Wrench, MA13 x4) 53351 Numlnum Reinforced Tape

19804285  3x25mm Screw (BA1 x2) 50171 Heat Resistant Double-Sided Tape (x5) 53689 540-0M

19804237  Gearbox Joint (BA25 x2) 50354 16T Pinion Gear (BA33, etc.) 84195 3mm Oﬂmg (Black} (BA24 x10)

19805976  3x46mm Screw Pin (BA14 x4) 50673 2x8mm Tapping Screw (BA8 x10) 87099 Cera-Grease HG

19805756  3x32mm Screw Pin (BA15 x4) 50575 2.6x10mm Tapping Screw (BCE x5} .

19805503  Drive Shaft (BA29 x2) 50576 3mm Grub Screw [BA13 x10) a Requires 2 sets for one model.

19401599 Metal Parts Bag B 50577 *3  3x10mm Tapping Screw (BA6 x10) *2 Requires 3 sets for one model.

19805826 *1 Coil Spring (BB2 x2) 50579 3x10mm Step Screw (BA11 x5) 3 Requires 4 sets for one model.

19805895  3x20mm &ew (BB3 x10) 50582 *2  3x14mm Step Tapping Screw (BA10 x5) *Tires & wheels may vary according to products.
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RCC M-05Ra Chassis Customer (11056732)



	ピニオン取付、ギヤ比
	ＲＣメカの搭載
	ホイルベース調整
	部品図
	部品カード



